EAST GOSHEN MUNICIPAL AUTHORITY
January 12, 2026
7:00

e 7:00pm CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE
o Ask if anyone will be taping the meeting.

e CHAIRMAN’S REPORT/OTHER MEMBERS’ REPORTS
o Reorganization/Appointments

e LIAISON REPORTS

e SEWER REPORTS
o Director of Public Works’ Report

o West Goshen Report
o Pennoni Engineer’s Report
o Big Fish Environmental Report

e APPROVAL OF MINUTES
o December 8, 2025

e APPROVAL OF INVOICES

Company Invoice # Amount Paid?
Philadelphia Bearing
Drive Solutions 6817066 | $12,596.56 yes
The Authorities 300002221 | $1,272.84 yes
Gawthrop
Greenwood 222085872 $612.50

e FINANCIAL REPORTS
o December 2025

e OLD BUSINESS

Page 1 of 2



s 2026 Goals:
[...]
Primary Clarifier No. 2 Rehab - The mechanism has been ordered and is under
fabrication. Anticipated equipment delivery is 1°! qtr, 2026 with installation during 2™
qtr, 2026.

Return Activated Sludge (RAS) line project. The project involves installing an insertion
valve on the force main and replacing several existing sludge valves - Anticipated
completion, 1% qtr, 2026.

Michael Moffa

Director of Wastewater
West Goshen Township
848 S. Concord Road
West Chester, PA 19382
610-696-0900

H

e

&

=
a8
7
—

AR

- R



Pennoni EAST GOSHEN MUNICIPAL AUTHORITY

ENGINEER'S REPORT
January 8, 2026

Ridley Creek Sewage Treatment Plant (RCSTP)

Surge Suppression Inventory — The surge suppression inventory report identifying the protected downstream
equipment in the plant is being finalized.

SBR Tank Inspections — Inspections of SBRs #1 and #2 were performed in 2025. Inspections of SBRs #3 and
#4 are tentatively planned to occur in spring 2026. Based on the projected costs for the repairs identified in the
first two tanks, the repair work will need to be publicly bid. We expect the most cost-effective approach will be
to inspect the other two tanks and then conduct one public bid solicitation in late 2026 for repairs to all four
tanks. That approach will be determined with more certainty after we inspect the remaining two tanks.

Sanitary Sewer Pipe Rehab

Supplee Valley Pipe Lining — No updates since our last report. As previously reported, the contractor, Vortex
Services, completed all pipe lining work, but one 370 LF pipe run has small “bubbles” throughout the liner. The
contractor proposed to remove a sample of the blistered liner with a robotic cutter to evaluate the condition of
the underlying resin/felt cured wall. In follow-up to the August MA meeting, we notified the contractor to
proceed with the evaluation. They responded that they were meeting internally the week of August 26 to review
the next steps. We have followed up with them several times since then, most recently on November 3, but have
not received a response. Final payment will not be processed until this matter is resolved.

Waterview — Waterview is planned for pipe lining in 2026. Pipe Data View finished televising the pipes on
November 3. We reviewed the videos of the asbestos cement pipes and found very limited infiltration (approx
5 gpm total), one pipe with severe root intrusion, a few pipes with sags (50% or less water buildup), and some
sporadic limited small holes and cracks. Many of the pipes are in satisfactory condition with little to no
deficiencies. We are currently prioritizing the pipes for re-lining. Based on current budget availability, it is
expected that the pipes with notable deficiencies can be lined in 2026, and the remaining pipes would need to
be lined over the following two years if the annual pipe lining budget remains the same. We will also be
performing visual inspections of manhole conditions to evaluate if manhole repairs and/or manhole lining is
needed. Additionally, we will measure distances in the field between manholes to resolve discrepancies
between sewer system mapping and the pipe lengths from the sewer videos. We will then prepare a bid package
with the intent to request authority to advertise from the MA in February. Construction would then be projected
to occur in spring 2026.

2024 LSA Grant Application for Pipe Lining — It is our understanding that a Local Share Account grant
application was submitted to PA DCED in November 2024 for Chester Creek sewer rehab and pipe lining. The
CFA announced awards on December 18, 2025, and the project was not awarded.

Pump Stations

Hunt Country Pump Station — We submitted the PA Department of Community and Economic Development
(DCED) Small Water and Sewer Grant application on April 30 for the pump station upgrade. We anticipate that
the CFA will make awards at their next meeting on January 20, 2026.

We are preparing a proposal for engineering and permitting services for the project. The proposal will be
submitted for consideration at the February MA meeting.

Christiana Executive Campus
121 Continental Drive, Suite 207 T: 302-655-4451 www.pennoni.com
Newark, DE 19713 Page 1 of 2



EGMAU25001 Engineer’s Report
East Goshen Municipal Authority January 8, 2026 Page 2 of 2

Sewer Extensions

Morstein Road and Great Oak Circle — We completed survey work in December, including representative data
in roads, soft dig test pit locations, and sewer cleanouts/septic tanks on residential properties. We have begun
to prepare a concept design and plan for the sewer extensions. After we complete a concept design, we will
develop an updated construction cost opinion.

Charter Chase and Goshen Downs — The deadline for property owner responses to the interest survey has
passed, and we are not aware of any new responses since our December 4, 2025 Engineer’s Report. As of that
date, there are 58 properties that are definitely interested, 23 properties are interested depending on costs, 42
properties are not interested, and 31 properties did not respond.

Chapter 94 Reports

We have begun to assemble information for preparation of the 2025 Chapter 94 Annual Reports.

New Connections

14 Reservoir Road — No activity by Pennoni since our last report.

1338 Morstein Road (WCU Foundation) — No activity by Pennoni since our last report. Three new homes are
proposed in East Goshen with additional homes in West Whiteland.

1344 Morstein Road — Pennoni provided a comment review letter on December 12. One new home is proposed
with a grinder pump. As previously reported, after exploring various alternatives, we notified the Design Engineer
that the only viable option to connect to public sewer is through an easement across an existing residential
property to the existing sewer in Eastwick Circle. The Design Engineer provided the existing easement for review
by the Township to evaluate if it can be used to install the new pipe. However, the easement is a private property
matter, so we deferred to the property owners to confirm the easement can be used in writing. We previously
spoke with the property owner/applicant and advised her of the need to have the adjacent property owners
confirm the use of the existing easement for new piping in writing.

END OF REPORT



Executive Sum

IC

mary

Fish

Environmental Services Inc.

RCSTP Monthly Operations Report

January 2026

The Ridley Creek sewage treatment plant outfall 001 met all effluent limitations regarding water
quality for December 2025. All supplemental reports were submitted for November 2025. Caustic
usage increased to 62.46 gallons per day from 59.09 gallons per day last month. Aluminum sulfate
solution volumes daily average increased to 71.25 gallons per day from 70.40 gallons per day.
No significant mechanical or operational issues were observed during the SBR treatment process.
Sludge dewatering did not encounter any significant mechanical or operational issues. There were
no odor complaints during the month.

TABLES

CERTIFIED LAB RESULTS- FINAL EFFLUENT December 2025

FLOW

Ammonia as N |CBOD

lTolaI Phosphorus

rolal Suspended SollleacaI Coliform

Permit Limit (Weekly Average)|Gallons 2.5mg/L 15mg/L 0.5mg/L 15mg/L 200 coliforms/100mL
DATE Final EFF/Applebrook
12/2/2025]283,000/40,517 <0.10 2:1 0.11 6.2 <1
12/8/2025)|293,000/39,842 <0.10 <2.0 0.11 5.5 <1

m

CERTIFIED LAB RESULTS- FINAL EFFLUENT December 2025 Non-Report tests

FLOW NO2-NO3 imilLlTKN imilLi TN 'mi!LI
DATE Final EFF/Applebrook
12/2/2025(283,000/40,517 242 1.5 4.26
12/9/2025(293,000/39,842 3.78 1.29 5.07
CERTIFIED LAB RESULTS- INFLUENT December 2025
FLOW Ammoniaas N (BOD CBOD |TKN Total Phosphorus |Total Suspended Solids
DATE
12/2/2025 319,620 40.5 241 228 59 5.26 96
12/9/2025 349,230 414 146 171 87.7 5.7 165
TKN = Total Kleidahl Nitrogen

TN= Total Nitrogen
NO2-NO3= Nitrogen, Nitrate-Nitrite




The Tables above show the certified lab results from samples coliected once a week by Suburban
Testing Labs as required by our DEP permit. The influent samples are collected by a composite
sampler located at the doghouse manhole where the influent enters the plant. The final effluent
data is from a combination of a composite sampling and grab sampling, both performed at the
end of the UV channel weirs. We remained well below all of the weekly average discharge limits
for the month of December.

PA DEP

DEP annual inspection was performed on 1/6/2026. There were no violations

Pennoni Associates
Nothing to report
Significant Rainfall

During December, there were nine (10) days where precipitation occured. There were 4 days
where precipitation accumulation was greater than 0.50",

12/3 0.52" rain

12/14 5" snow

12/191.22" rain

12123 1" show

Total precipitation for the month was 2.89” rain and 6" snow

*dates shown are the dates that the rain gauge was observed, not necessarily the day the rain
occurred

Page 2 of 4



Chemical Data

B - December 2025 - S '
Chemical - Daily Average . ~+ Total Monthly
Caustic Soda, gal 62.46 1936.17
Aluminum Sulfate solution, gal 71.25 2208.87
Sludge Dewatering, gal* 18,293 439,022

*24 days of sludge dewatenng

There was an increase of 91,035 galions of sludge dewatermg during the month of December
compared to November,

Minecr Preventative Maintenance

Flushed chemical feed lines to the SBRs.
Cleaned final effluent weir trough daily.
Skimmed surface of disc filters daily
Drained and cleaned disc filters bi-weekly.

Cleaned buildings and laboratory.

Major Repairs or Upgrades

Nothing to report

Upcoming Repairs or Upgrades

Nothing to report

Page 3 of 4



Flow Data

December 2025
Flow Meter Location Total Volume for Average Daily Daily Maximum
Month, MG Flow, gpd Flow, gpd
Influent Wastewater to 10.500 324,184 402,590
Screening Building
Influent Yastewater to 12.790 412,578 494,912
Internal Recycle 2.740 88,395 141,048
Treated Effluent to Disc 12.088 389,028 480,896
Final Effluent Discharge 9.617 310,000 359,000
Applebrook Golf Course 1,122 36,205 43,442

The plant hydraulic design loading is 745,000 gpd.

There were no high flow events during the month of December 2025

Page 4 of 4




D SO =] Oy LA LD B

Draft
EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY -
MEETING MINUTES
December 8, 2025

The East Goshen Township Municipal Authority held their regular meeting on Monday,
December 8, 2025 at 7:00 pm. at the Township Building.

Members in attendance are indicated in BOLD:

Walter Wujeik, Chairman

Kevin Cummings — Vice Chairman

Sean Ellsworth

John Stipe

Dana Pizarro

Also in attendance were:

Mark Miller (Director of Public Works),
Mike Elis (Pennoni).

Cody Bright (Supervisor)

Dave Ware (Finance Director),
Patrick McKenna (Attorney)
Theodore Speedy (Attorney)

Stacey Fuller (Attorney)

COMMON ACRONYMS:

ATS — Automatic Transfer Switch

BFES — Big Fish Environmental Services MA- Municipal Authority

BOS — Board of Supervisors NPDES — National Pollutant Discharge Elimination System
CB — Conservancy Board PC — Planning Commission

DEP — Department of Environmental Profection PM — Prevention Mainienance

EPA — Environmental protection Agency PR — Park & Recreation Board

HC — Historical Commission RCSTP — Ridley Creek Sewer Treatment Plant
I&T — Inflow & Infiltration SBR — Sequencing Batch Reactor

LCSTP — Lockwaood Chase Sewer Treatment Plawt SSO — Sanitary System Overflow

PWD — Public Works Department WAS — Waste Activated Sludge

Call to Order & Pledge of Allegiance

Walter called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance.
Walter asked for a moment of silence for our troops and for Veterans Day.

Walter asked if anyone would be recording the meeting. There was no response.

Chairman’s Report/Other Members Report
1. A monthly update was received from Mike Moffa, Director of Wastewater for West Goshen

Township, Under “General Notes™ last line what does $58,00 mean?

MA 12-8-25 draft 1



J—
O ND 00 I Oy R W R

Rl SRV RS USSR UL S UL R UL LUV R UL S FURR WS I O T o I NG T S T NG T O 0 I B I N _

=
o

=
LWL N

Liaison Reports

1. Planning Commission — John mentioned that they are looking at Al Data Centers.

2. Conservancy Board — Walter mentioned that their meeting is this week and they will be discussing
how PECO will be involved in Arbor Day.

SEWER REPORTS
1. Director of Public Works, Mark Miller’s report for December 8, 2025,

Monthly Flows — The average daily flow to West Goshen was 535,207 gallons per day.

Monthly Rainfall - 3.44”

Meters: Read on a daily basis.

C.C.Collection
+ Pump stations were visited on a daily basis and wet wells were washed down with no problems to

report,
+ John Laidley and his team are onsite installing the new alarm system.

Morstein Rd Sewer Extension Project
+ Bast Goshen PW crew spent two days in November using the vac truck to locate and mark all
underground utilities in the area of the proposed sewer extension

Ridley Creek Collection:
+ Pump stations were visited on a daily basis and wet wells were washed down with no problems to

report,

Ridley Creek Plant:

+ Minor maintenance was performed by PWD.

» Pumps were pulled from SBR 1.
+ Matthew will be transferring effluent from SBR | to SBR 2
* In the Spring, he will do the same with SBR 3 and SBR 4

Alarms: 5 (all caused by Power Outages)

PA One Calls: 75

Lateral Repairs/Caps: 0

2. Pennoni Engineer’s Report dated October 16, 2025

Ridley Creek Sewage Treatment Plant (RCSTP)

« Surge Suppression Inventory — Our Electrical Engineér met on-site with Lenni Electric and
the RCSTP operator to walkthrough the current electrical systems on September 18. A surge

MA 12-8-25 draft 2



Co =3 O L s L) B

10
11
12
13
14
15
16
17
18
19

20
21
22
23
24

25

26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

41

suppression inventory report identifying the protected downstream equipment is being
finalized.

SBR Tank Inspections — We previously performed a visual structural and condition inspection
of SBR Tank #1 on June 26 and submitted a draft inspection report. A visual structural and
condition assessment of SBR Tank #2 was conducted on October 24. 1t is recommended that
three spalls and general repairs to areas of coating bubbles or delaminated coating be repaired
at the earliest opportunity. A full inspection report for SBR Tank #2 is currently being
prepared.

J.P. Smith (contractor) performed a site visit on September 10 to assess the proposed repairs
of SBR #1. They provided a cost quote for all the repair work. The cost was higher than
expected and above the public bid threshold. As such, we reached out to another contractor,
Pullman, that can perform the repair work to obtain another opinion on the cost of the repair
work to SBR #1 and #2. Pullman performed a site visit on October 24 to assess the proposed
repairs of SBR #2 and to estimate potential repairs of the other three SBR tanks. They
provided a quote for the initial SBR #2 spall and coating repairs for $11,325. They also
provided a separate quote for the estimated full repair scope for all four tanks for a TOTAL of
approx $245,000 based on the assumption that all tanks’ conditions are similar to SBR #2.
J.P. Smith’s quote for a comparable scope of work was approx $156,000 PER TANK.
Pullman’s quotes are attached.

Based on the projected costs for the repairs, the work will need to be publicly bid. We expect
the most cost- effective approach will be to inspect the other two tanks over the next couple
months and then conduet one public bid solicitation for repairs to all four tanks in 2026, That
approach will be determined with more certainty after we obtain budgetary pricing from
another contractor(s) and inspection of the other tanks.

Sanitary Sewer Pipe Rehab

Supplee Valley Pipe Lining — No updates since our last report. As previously reported, the
contractor, Vortex Services, completed all pipe lining work, but one 370 LF pipe run has
small “bubbles” throughout the liner. The contractor proposed to remove a sample of the
blistered liner with a robotic cutter to evaluate the condition of the underlying resin/felt cured